Structural Composites Inc.

Raw Data Summary

CLIENT:

TESTS PERFORMED:

TEST PROGRAM NAME:
DATE TESTS PERFORMED:

Compmillenia

Compressive Strength/Modulus (ISO 14126)
7015-181

12/21/2007

TEST RESULTS:

Specifications: E-LT3200 w/ Prime 20LV Vacuum Infused Panel

Conditions:

Compressive Compressive Maximum
Sample Sample Width Depth Strength Modulus Load
" 181-D C1 0.6085 | 0.1375 | 29486 |  2.689E+06 2,467
181-D C2 0.5785 0.1250 33,169 3.503E+06 2,399
181-D C3 0.5860 0.1265 35,335 2.269E+06 2,619
181-D C4 0.6055 0.1195 39,166 6.430E+06 2,834
181-D C5 0.5855 0.1200 25,621 2.793E+06 1,794
181-D C6 0.6185 0.1210 33,391 8.599E+06 2,499
Average 0.1249 32,695 4.381E+06
Std. Dev | 0.0068 4,688 2.554E+06
Loading Rate (in/min): 0.05
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